
























Proposal
Water and Wastewater Operations

July 14, 2023

San Simeon Community Services District
Attention: Karina Tiwana, Acting Board Chair
111 Pico Avenue
San Simeon, CA 93452San Simeon Pier at William Randolph Hearst Memorial Beach



Rocky shore and sandy beach at San Simeon Cove

C
o

ver Letter



Statement of Qualifications for Water and Wastewater Operations Services 
San Simeon Community Services District 

Cover Letter 

 

 

 
 
July 14, 2023 

 
San Simeon CSD 

    Karina Tiwana 
    Acting Board Chair 
    111 Pico Avenue 
    San Simeon, CA 93452 
 
 

Regarding: Statement of Qualifications For Water and Wastewater Operations Services  for the San 
Simon Community Services District 
[...]
pumped intertie. 
 

Vineyard Service Area Water Distribution Master Plan, 
Sacramento, CA 
Responsible for the further development and analysis to determine 
the location and size for all of the pumping, storage, and conveyance 
facilities to supply over 16,000 acres with potable water for the 
Sacramento County Water Maintenance District current and future 
customers.  The system was sized and optimized to operate under the 
conditions of being supplied by 100% groundwater from facilities 
spread throughout the area as well as being supplied by 100% surface 
water from one location and conveyed throughout the system.  The 
water distribution system was modeled using Innovyze’s hydraulic 
modeling software program. 
 

Dwight Road Water Facility Tank No. 2, Sacramento, CA 
Responsible charge for the design and preparation of civil, 
mechanical and electrical engineering drawings and specifications for 
a storage and pumping facility with a second 3.5 Million gallon 
storage reservoir and an expansion of pumping capacity from 10,000 
gpm to 30,000 gpm.  This included the coordination of sub 
consultants and the construction management of the project. 
 

Zone 40 SCADA Phase II Expansion, Sacramento, CA 
Responsible charge to oversee and coordinate the design and 
preparation of electrical and civil engineering drawings and 
specifications for the expansion of the existing SCADA system to 
include an additional 20 groundwater facilities.  Relocation of the 
radio equipment was placed in a permanent environmentally 
controlled enclosure.  New computer screen layouts and system 
programming to remotely control, display and operate the new 
facilities efficiently were developed. 
 
 

Hydraulic Modeling and Related Water Studies 
Mr. Myers has prepared and performed simple to complex hydraulic 
model analyses and evaluations to support comprehensive water 
planning studies to out in the field validation of available fire flow 
capacities when Agencies were faced with limited water supply or 
distribution facilities.  He has prepared and evaluated over 40 



Scott A. Myers, PE, T4, D3 
Principal In Charge / Principal Engineer 
 

hydraulic models to support just some of the following items listed 
below:  
 City of Tracy Water Model to Support International Park of 

Commerce (1,700 ac Industrial Development for Prologis) 
 City of Patterson Water Resources Engineer 
 City of Patterson Old Town Rehabilitation 
 City of Patterson Water Master Plan 
 City of Patterson General Plan Expansion 2010 
 Grizzly Flats CSD Water System Improvement Plan and Preliminary 

Engineering Report 2010 
 East Elk Grove Specific Plan and Fire Flow Analysis 
 Promontory Water Study 
 Ridgeview Water Study 
 Rio Del Oro Water Study 
 Anatolia Water Study 
 Laguna Ridge Specific Plan and Water Study 
 East Franklin Specific Plan and Water Study 
 West Roseville Specific Plan and Water Study 
 Fiddyment Ranch Water Study 
 Morgan Creek Water Study 
- EGWD Urban Water Management Plan 



Patrick Trevino, T3/D4 
Operations Manager / Senior Construction Inspector 
 

 Highly experienced with over 30 years experience 
in the water resources industry, detail-oriented water utilities 
professional, with a proven ability to perform a broad range of 
functions quickly and accurately in a fast-paced environment.   
 
Mr. Trevino has years of experience in the field for managing, 
installing, supervising, inspecting and supporting water distribution 
system facilities from meters to transmission mains, well sites to pump 
stations and treatment facilities.  He has operated complex water 
distribution and treatment systems and worked as an water operator 
most of his career, he is able to apply that knowledge and skills to 
inspecting the construction and ensure compliance with the project 
plans and specifications as well as meeting Title 22 drinking water 
requirements as well as NSF 61 certified materials in potable water 
systems. 
 
Skilled at multi-tasking, Recognized for dedication, work ethic, 
interfacing with different cultures, and going the extra mile to get the 
job done.  Excellent interpersonal skills.  Expertise includes: 
 
• Water Distribution systems 
• Water Quality 
• Water Supply and Treatment  
• Public and private water industries 
• Pipeline Construction 
• PRV installation and maintenance 
• Problem analysis and resolution 
• Sample collections 
• Bacteriological reporting and analysis 
 

Experience: 
CDCR Chuckawalla Valley State Prison Water Treatment & 
Distribution Operator (Contract Assignment through H2Ou) 
Temporary Contract Water Treatment and Distribution Operator                                                                    
August 2021 – March 2023 
• Oversee the daily operations of Reverse Osmosis and Activated 

Alumina water treatment plant for high purity water.   
• Sample and monitor regular water quality sampling for water 

treatment and distribution system to 2 prisons CVSP and IWSP.  
• Monitor chemical usage, labor time and the procurement of 

parts.   
• Working knowledge of RO, anti-scalant, sodium bisulfite, caustic 

soda. 
• Monitor and Operate several groundwater source wells. 

Mr. Trevino Certifications: 
Grade 3 Water Treatment, 
State of California 
Grade 4 Water Distribution, 
State of California 
Grade 2 Water Treatment, 
Guam U.S.A. Federal EPA 
Grade 4 Water Distribution, 
Guam U.S.A. Federal EPA 
Grade 2 Water Treatment, 
State of Arizona 
Grade 4 Water Distribution, 
State of Arizona 
Grade 2 Water Distribution, 
State of New Mexico 
Grade 3 Water Distribution, 
State of New Mexico 
Water Sampling and 
Technique Certificate, Clinical 
Lab of San Bernardino 
Cla-Val Certificate 
Trench Shoring and 
Competent Person Certificate, 
Geni Inc. 
40 Hr, Hazwoper 
10 Hr. OSHA Construction 
Safety 
CPR/AED Bloodborne 
Pathogens 

Education: 
University of Phoenix, 
Pasadena, CA 
College Coursework in 
Business Administration 
University of Sacramento, 
Sacramento, CA 
College Coursework in Water 
Distribution and Water 
Treatment 

 

Expertise: 
Water Treatment Operations 
Water distribution systems 
Wastewater Treatment Systems  
Wastewater Treatment 
Experience 
Regulatory Reporting 
Reverse Osmosis 
Activated Alumina 
Construction Inspection 



Patrick Trevino, T3/D4 
Operations Manager / Senior Construction Inspector 
 

• Most of the Automated Operations was not functional due to 
failing SCADA and controls, monitoring equipment, motorized 
valves, chemical feed system loops and monitoring no longer 
operational.  Operations had resorted to almost complete 
manual operations. 

 

Evoqua Water Technologies, Los Angeles Ca 
Field Service Manager                                                                   
October 2018 – August 2021 
• Oversee the daily operations of 15 satellite accounts for high 

purity water.   
• Supervise and mentor a team of 5 servicemen.   
• Oversee the monthly budget variance reports in regards to 

operational spending as it relates to my team.   
• Meet with clients in regards to QA and QC issues, monthly 

reports. Monitor chemical usage, labor time and the 
procurement of parts as it relates to my accounts.   

• Working knowledge of RO, anti-scalant, sodium bisulfite, caustic 
soda. 

 

Leo Palace, Yona Guam (Contract Work) 
Director of Engineering and Facilities Maintenance 
January 2016- Jan 2018 
• Oversee the daily operation of the main hotel and 3 

condominium complexes (550 Hectare land complex.)   
• Supervise 32 employees and 4 managers.   
• Saved the hotel money by moving away from utilizing 

contractors to utilizing staff on CAPEX projects.   
• Oversee the daily operation of a .250 MGD package plant, 3 

aeration basins, 12 blowers, 2 UV chambers, 5 Bio towers and 2 
de-nitrification chambers, 2 Polishing filters.   

• Oversee the daily operation of 8 wet well lift stations and 
collection systems.   

• Oversee the daily operations of 7 swimming pools with media 
filters and pumps.   

• Oversee the daily operations of the distribution system, 4 PRV 
stations, 9 booster pumps.   

• Train and mentor subordinate staff, purchase and audit supplies 
pertaining to the hotel, water and wastewater appurtenances.  

• Lab analysis, PH, SS,TSS, Ammonia, Nitrate, Fecal, Coliform, 
Iron, Phosphate, BOD, DO and CL2.   

• Spearhead the planning and implementation of retro fitting 
aging infrastructure. 

• Responsible for the preventative and reactive maintenance for 
the water, wastewater and pools. 

 

CH2M Hill OMI, Pine Arizona 
Operations Superintendent                September 2013 – Nov 2015  
• Plan, implement, and conduct quality training as requested. 

 

Relevant Experience: 

SCADA & Controls 
SWRCB regulatory reporting, 
compliance and permitting. 

 

DDW regulatory reporting, 
compliance and permitting. 
 
 
 



Patrick Trevino, T3/D4 
Operations Manager / Senior Construction Inspector 
 

• Procure tools and materials relating to the distribution dept, 
prepare all Department of Health responses and reports as 
directed by the Project Manager. 

• Oversee the daily operations of 23 production wells, 20 
reservoirs and 12 booster sites. 

• Oversee the daily activities of 4 subordinate staff and 4 seasonal 
employees. 

• Operate within program expense budget, saved the district 
money by moving away from the utilization of contractors and 
using local forces on certain projects 

• Performs duties and meets responsibilities as outlined in the 
CH2M HILL PSWID agreement. 

• Fabricate/Install and repair mains, services, hydrants, valves, 
services.  

• Oversee a district wide meter exchange program. 
• Spearhead the planning and implementation of retro fitting 

aging infrastructure. 
• SCADA, Chlorination, Bacteriological sampling and Supervision. 
• Preventative maintenance on all water distribution assets, fleet 

maintenance. 
 

Tetra Tech Inc.  Elko Nevada – North Mara Tanzania (Contract 
Work) 
Operations Lead                                 March 2012 – March 2013 
• Performs duties and meets responsibilities as outlined in the 

Tetra Tech and African Barrick Gold Agreement and Guidelines 
contract. 

• Conduct water quality testing such as Arsenic, Nickel, Nitrates, 
Iron and Manganese, TDS, Conductivity, Sulfates, PH and ORP. 

• Oversee the daily activities of 4 Microfiltration units which can 
produce 72 m3 per hr. 

• Oversee the daily activities of 2 Reverse Osmosis trains that each 
one produces 72 m3 per hr. and 1 Clarifier for coagulation and 
flocculation purposes. 

• Act as a liaison between Tetra Tech, African Barrick Gold and 
Proxa which is the contract operations group. 

• Training of Tanzanian nationals in the operation and 
maintenance of the water treatment facility and water quality 
monitoring.  

• The use of chemicals such as: Ferric Chloride, Sulphuric Acid, 
Lime, Soda Ash, and Sodium Peroxide. 

• Responsible for maintaining consumables such as; Lab 
supplies, RO membranes, cartridge filters and misc items 
which directly deal with the water treatment plant. 

• SCADA, Chlorination and Supervision. 
 

Mansoor International Development Services, Kabul 
Afghanistan.  (Contract        Work) 
Rowpu Manager                              December 2010 – January 2012 



Patrick Trevino, T3/D4 
Operations Manager / Senior Construction Inspector 
 

• Performs duties and meets responsibilities as outlined in the 
MIDS Agreement and Guidelines contract. 

• Operate within program expense budget. 
• Supervise 3 TCN`s 
• Responsible for the production and daily activities of a 25 m3 

Dutch and U.S. 3K per hr. military Reverse Osmosis units for 
Camp Holland. 

• Conduct water quality testing as required. 
• Working with Sodium hypochlorite, Sulphuric acid, and a 

descaling agent for hard water. 
• Oversight on 4 production wells which were submersible 

type. 
• Interacted with Australian base command on water system 

issues. 
• Interacted with U.S. Public health inspectors. 
• Preventative and reactive maintenance on 10 canned 

boosters. (DP and Grundfos type) 
• Change out on filter units on the U.S. and Dutch units. 
• Somewhat of a working knowledge of Dutch. 
• Responsible for the renewal of said contract through COR to 

gain valuable revenue for the company 
 

American Samoa Power Authority, Pago Pago America 
Samoa, U.S.A.  (Contract work) 
Senior Water System Operator DRC     July 2009 – August 2010 
• Performs duties and meets responsibilities as outlined in the 

ASPA Power Agreement and Guidelines contract. 
• Assisted the division manager in the supervision of 

subordinate staff. 
• Oversight on the preventative and reactive maintenance of 

Grundfos submersible wells and canned boosters.  (Grundfos 
type) 

• Operate within program expense budget. 
• Plan, implement, and conduct quality training as requested. 
• Procured tools and materials relating to the distribution dept. 
• Creating water outages to the public via the media. 
• Assisted with the reconfiguration of the water system. 
• Implemented and maintained a pressure regulating valve 

program. 
• Implemented and maintained, a hydrant program which 

included painting, color coded and fire flowing all hydrants 
island wide. 

• Implemented an island wide leak detection program. 
• Monitor and inspected work of pipeline contractors. 
• Acting as a liaison between ESD and Water Operations 

division. 



Patrick Trevino, T3/D4 
Operations Manager / Senior Construction Inspector 
 

• Dealings with ASEPA on bacteriological sampling on wells and 
distribution system issues. 

  
Guam Waterworks Authority, Tammuning, Guam, U.S.A    
(Contract Work) 
Direct Responsible Charge Operator Supervisor 
June 2005 – June 2009 
• Performs duties and meets responsibilities as outlined in the 

Guam Federal EPA\GWA Agreement and Guidelines contract. 
• Responsible for the supervision of 16 personnel and a 40,000-

service connection water system with the assistance from my 
GWA counterpart. 

• Operate within program expense budget, saved GWA money 
by utilizing local forces and moving away from contractor 
utilization on CAPEX projects 

• Plan, implement, and conduct quality training as requested. 
• Conduct inspections on facilities lacking meter service 

protection. 
• Fabricate/Install and repair mains, services, hydrants, valves, 

and fire services.  
• Implemented and maintained a pressure regulating valve 

program. 
• Implemented and maintained, a hydrant program which 

included painting, color coded and fire flowing all hydrants 
island wide. 

• Procured tools and materials relating to the distribution dept. 
• Creating water outages to the public via the media. 
• Assisted with the reconfiguration of post WW2 water system. 
• Monitor and inspect work done by pipeline and building 

contractors. 
 

Camp Dresser McKee, Glendale CA 
Plant Operator II  October 2003 – January 2005 
• Oversee the daily operations of a 7.1 MGD LPGAC, VPGAC 

units and two Air Stripping Towers.  
• Responsible for the source and plant samples. 
• Chlorination and Plant Maintenance. 
• Oversee carbon change outs on LPGAC and VPGAC units. 
• Oversee the daily operation of 8 extraction wells which were 

multi stage vertical turbine pump and motor. 
• SCADA 
• Bed expansions on the LPGAC units. 
• Obtained air quality samples through VPGAC units and 

assisted plant supervisor in routing and creating all monthly 
reports to the proper agencies.  

 
 



Patrick Trevino, T3/D4 
Operations Manager / Senior Construction Inspector 
 

Y&T Utilities, Duarte, CA 
Owner/Operator November 2001 – June 2005 
• Oversee the daily operations of 4 Mutual Water Companies 

and 1 L.A. County facility. 
• Act as liaison between D.H.S. and the Mutual Water 

Companies. 
• Complete all monthly DHS and L.A. County reports. 
• Act as liaison between San Gabriel Valley Water Master and 

the Mutuals in the lease of water rights which results in 
substantial revenue gain every year. 
[...]
4. Mitigation Actions
1. Storage and Treatment Mitigation Actions
2. Other Mitigation Actions

5. Detections Strategies  
1. Unauthorized Entry
2. Water and / or Wastewater Contamination
3.  Cyber Intrusion
4.  Hazardous Chemical Release
5.  Natural Hazards
6.  Power Outages

After Hours, Weekends, and Holidays
Nviro uses an On-Call Service Provider to offer live coverage and continued support after 
hours, weekends, and holidays. Your operation would receive highly trained, professional 
agents, who answer when contacted and direct accordingly. The agent would connect your 
operation with Nviro’s designated on-call employee (per the rotation schedule) to 
effectively respond within the required time-limit.

17



SUMMARY

Nviro maintains strong relationships with local and State regulators to ensure a high 
standard of compliance is achieved with both existing and upcoming regulations. Operation 
and Work Plans will be further developed should Nviro be selected as the contract operator. 
Detailed Draft Work Plans are included in Exhibit 1 of the Supplemental Materials attached 
to the proposal.

In addition, Nviro has a full line of equipment needed to perform emergency, construction, 
and maintenance projects including:

● Vacuum Truck
● Vacuum Trailer
● Telehandler
● Excavator
● Loader
● Boom lift
● Service Trucks
● Full Service Automation 

and Electrical Department

● Underground Utility Locator
● Confined Space Equipment
● Materials Inventory
● Fully equipped Operator Trucks
● Welder / Generator
● Instrument Calibration 

Equipment
● UL508A Panel Builder

Nviro is excited about the opportunity to provide services for a small, local CSD. The 
District’s values are aligned with Nviro’s core values of providing safe, clean water to 
residents, responsible treatment of wastewater, and beneficial re-use of wastewater while 
protecting our natural resources. Nviro also understands the unique challenges the District 
faces as a small CSD with limited revenues in a drought afflicted area, where coastal and 
tourism influences are also at play. Should Nviro be selected, we will ensure that all 
resources, human, economic, and natural alike, will be managed and leveraged in a balanced 
approach.

18



Work Plan Scope and Cost

The below outlines the scope inclusions and exclusions and corresponding fee 
estimate. Additional clarifications are likely needed for any scope changes upon 
further discussions.

SCOPE

Inclusions

Weekdays: 
 Remote monitoring of SCADA system. 
 Provide day to day facility preventative, corrective maintenance, repair, 

and operation using standard hand tools.  Provide recommendations for 
improvements in accordance with state regulations including testing and 
reporting. 

 Provide emergency response for public safety and environmental 
protection, after hours, on weekends, and holidays as necessary. Nviro will 
respond to calls regarding facility emergencies within sixty (60) minutes, 
and if necessary be able to physically report to the District within sixty 
(60) minutes.*  

 Provide (1) on-site licensed staff eight (8) hours per day, Monday through 
Friday. See clarifications / exclusions for weekend work.*

 Collect and analyze samples for operational testing and reporting as 
required for governmental reporting. Lab fees paid direct to lab by client 
(refer to exclusions).

 Dispose of water and wastewater sludge and byproducts in a manner 
approved by State regulations.*  

 Perform turn-on and turn-off services directly related to the proper care 
and maintenance of the facility.  

 Respond to all collection system callouts to assess responsibility.*  
 Perform weed abatement as needed.  

Weekly:
 Inspections of wastewater plant and dewatering system.
 Wash downs, cleaning, and weekly maintenance. 
 Process control and microbiology treatment operations. 
 Weekly sample collection for State Certified Lab pickup.
 Report needed repair or replacement of equipment. 

19



Monthly:
 Clean, calibrate, inspect all pH, DO, and level sensors. 
 Provide monthly operations and summary reports to District General 

Manager.  
 Assist the District General Manager and staff with meter reading and 

reporting. (Nviro’s understanding is that billing, payments, accounting to be 
completed under the General Manager’s scope.) 

 Prepare and submit regular monthly and/or yearly compliance reports as 
required by the Regional Water Quality Control Board and Division of 
Drinking Water or any other local, state, or federal agency.

 A representative shall attend regular Board meetings where questions and 
inquiries related to the scope of services is involved as requested by the 
Board.*

Semi Annual:
 Perform hydrant testing and manual inspection and cleaning.  
 Perform semiannual street sweeping.*
 Regular system flushing through fire hydrants.

Annual:
 Calibrate flow meters.
 Perform sewer collection cleaning annually and inspect and report on 

manholes needing repair.*
 Regulatory Inspections. 
 State Water Resource Control Board and County annual reports (EAR and 

Consumer Confidence Report); 

Clarifications / Exclusions

*Asterisks denote services that will be billed directly to District or on a T&M 
basis due to as-needed requirements and/or subcontracted services, such as 
but not limited to the following: weekends/holidays, street sweeping, annual 
sewer cleaning, board meeting attendance, etc.

Specific Clarifications and/or Exclusions: 
 Extra maintenance will be billed separately from Operations contract. 
 Client will retain lab services and pay costs directly to certified lab, 

such as Abalone Coast Analytical. 
 All services are for/during business days (Monday to Friday) during 

normal hours.

20



 Excluded are any specialty labor wages if required by federal or state 
agencies (such as Davis-Bacon Act, Prevailing Wages, etc.).

 Facility maintenance, electrical power, etc. paid directly by client 
 Excluded is overtime for weekends and company holidays. To be 

billed on T&M if required. 
 Client to pay costs directly for chemicals and similar consumables.
 Printing and distribution of EAR and CCR reports to be done by 

District General Manager and staff.

COST

Monthly Service: $48,900.00

Fee is based on the term of 12 MONTHS (One Year) with fixed Monthly Service Rate 
for 12 months.

In the event of a call out for additional services, not described in the Inclusions 
above, Nviro will provide additional services on a time and materials basis at the 
current rates and reimbursable schedule. They include, without limitation: Alarms 
and system short falls; Faulty and broken Equipment; Customer request for extra 
service; New or Additional Design/Engineering Requirements; New Construction and 
Installation Services; Additional Permitting and License/Relicense Services; 
Additional Customer Required Reporting and/or Water Programming Alterations or 
Adds; Laboratory & Additional Testing Requirement Services, Chemicals; 

21



 636 Clarion Ct., San Luis Obispo, CA 93401 
 (805) 801-4065 

 REFERENCES 

 Martin Wilder, PE 
 Interim Deputy Director, County of Santa Barbara Public Works Department 
 123 E Anapamu St., Santa Barbara, CA 93101 
 (805) 310-1171 
 mwilder@countyofsb.org 

 Jody Venema 
 Secretary, Canyon Crest Mutual Benefit Water Company 
 P.O. Box 108, Arroyo Grande, CA 93420 
 (805) 260-9545 

 Ashely Boneso 
 President, Green River Mutual Water Company 
 P.O. Box 3112, Paso Robles, CA 93446 
 (805) 430-5675 

22



Exhibit 1

SAN SIMEON COMMUNITY SERVICES DISTRICT

DRAFT WORK PLAN

WASTEWATER TREATMENT AND RE-USE

1. SAN SIMEON FACILITIES DESCRIPTION

Facilities include a wastewater collection, treatment, and disposal facility, which provides service to 
the community of San Simeon and the Hearst San Simeon National Historic Monument Visitor Center. 
The Facility receives domestic and commercial wastewater and currently serves a population of 
approximately 462 people. The Facility also receives intermittent flows of reverse osmosis 
concentrate from the San Simeon Community Services District drinking water treatment facility. The 
wastewater collection, system is composed of approximately 1.6 miles of predominately 6-inch 
diameter pipe. 

The existing treatment plant has been in operation since 1961 and is considered a secondary 
treatment facility. The treatment system consists of a comminutor, a 90,000-gallon equalization 
basin, four activated sludge tanks, four clarifiers, a chlorine contact chamber, and de-chlorination. 

Wastewater is discharged via an 800-foot ocean outfall at Discharge Point 001 (see facilities 
attachment) to the Pacific Ocean, a water of the United States. The minimum initial dilution ratio of 
seawater to effluent is 115:1. 

A tertiary treatment package unit was constructed in 2012 to provide recycled water for irrigation 
use within the service area. 

Biosolids from the clarifiers are pumped to a spare aeration basin which is used as an aerobic 
digester. When solids concentration exceeds 2 percent, the contents are pumped to another sludge 
storage tank. Approximately once per month, 6,000 gallons of the concentrated biosolids are 
trucked to Liberty Composting, Lost Hills, California for disposal.

2. DISCHARGE LIMITATIONS

Discharge limitations are comprehensively covered in Regional Water Quality Control Board Central 
Coast Region Waste Discharge Requirements Order number R3-2022-0003.

Discharge limitations in relation to Discharge Point 001 include but not limited to the following:
● Conventional Pollutants limitations as measured at EEF-001 for Discharge Point 001 as 

follows in Table 1

23



Table 1 Final Effluent Limitations – Conventional Pollutants

Parameter Units
Average 
Monthly

Average 
Weekly

Maximum 
Daily

Instantaneou
s Minimum

Instantaneou
s Maximum

BOD5 [1] mg/L 30 45 90
BOD5[1] lbs/day 50 75 150
TSS[1] mg/L 30 45 90
TSS[1] lbs/day 50 75 150

pH
standard 

units
6 9

Oil and 
Grease

mg/L 25 40 75

Oil and 
Grease

lbs/day 42 67 125

Settleable 
Solids

mL/L 1 1.5 3

Turbidity NTU 75 100 225
[1] The average monthly percent removal for BOD and TSS must not be less than 85 percent.

● Non – Conventional Pollutants limitations as measured at EEF-001 for Discharge Point 
001 as follows in Table 2:

Table 2: Final Effluent Limitations – Non - Conventional and Toxic Pollutants

Parameter Units
6-Month 
Median

Maximum 
Daily

Instantaneous 
Maximum

Total Chlorine 
Residual

μg/L 230 930 6,900

Total Chlorine 
Residual

lbs/day 0.4 1.6 12

Acute Toxicity TUa  3.8  
*The six-month median is a moving median of daily values for any 180-day period where 
daily values represent flow weighted average concentrations within a 24-hour period. For 
intermittent discharges, the daily value will be equal to zero for days on which no discharge 
occurred. The six-month median limit on daily mass emissions is determined using the six-
month median effluent concentration Ce and the observed flow rate, Q, in million gallons per 
day (MGD). The daily maximum will apply to flow weighted 24-hour composite samples. The 
instantaneous maximum must apply to grab sample determinations.

● Dry Weather Flow: Effluent average to be less than a monthly average of 0.2 MGD
● Bacterial:

o Total coliform concentrations will not exceed a 30-day geometric mean of 230 
MPN/100mL. No sample shall exceed 2400 MPN/100mL.

Recycling Specifications – Discharge Point 002
The San Simeon Community Services District Recycled Water Facility (SSRWF) is authorized to 
produce secondary-treated effluent to tertiary levels in order to use it for recycling purposes. 
The facility is subject to State Water Board Order No. WQ 2016-0068-DDW, State Water Board 
General Water Reclamation Requirements for Recycled Water Use which includes compliance 

24



with all applicable requirements associated with the production and onsite use of recycled water 
as specified in Order number R3-2022-0003.

SSRWF Waste Discharge requirements
Consistent with the California Department of Public Health’s (CDPH, now the State Water Board’s 
Division of Drinking Water) conditions provided in its October 12, 2012 approval letter, the SSRWF 
production of recycled water must be adequately oxidized, filtered, and disinfected, as defined in 
title 22, and is subject to the following specifications:

● The median concentration of total coliform bacteria measured in the tertiary filtered and 
disinfected effluent (i.e., recycled water) to not exceed the following limits:

o A total coliform median concentration of 2.2 MPN/100mL based on the results of 
the last 7 days for which analyses have been completed.

o A total coliform median concentration of 23 MPN/100mL in more than one 
sample every 30 days.

o No sample will exceed a total coliform concentration of 240 MPN/100mL.
● For the filter and ozone disinfection system used by the SSRWF, the following 

requirements apply:
o Filter loading rate to not exceed 2.1 gpm/ft2
o Flow rate of less than or equal to 30 gpm. If flow exceeds 30 gpm, the operator 

will need to perform an additional tracer study and determine compliance with 
the disinfection requirements for contact time (CT).

o Disinfection process compliant with Section 60301.23(a2) of title 22.
o Turbidity performance in accordance with Sections 60301.32(a2) and 60304(a) 

of title 22.
o Influent turbidity to the SSWRF does not exceed 5 NTU for more than 15 minutes 

and never exceeds 10 NTU.
o Adhere to operations and maintenance manual recommended procedures for 

the filtration and ozone disinfection systems.
o The disinfection process must provide a minimum CT of 1.0 mg/L/min with an 

ozone dose of approximately 18 mg/L necessary to meet the CT requirements. 
(The CT tracer study determined a baffling factor to be 0.92 at a flow rate of 25 
gpm.)

● The turbidity levels for filtered recycled water to not exceed any of the following:
o An average of 2 NTU within a 24-hour period;
o 5 NTU more than 5 percent of the time within a 24-hour period; and
o 10 NTU anytime.

● Reclamation and use of disinfected tertiary treated wastewater must adhere to 
applicable requirements of California Water Code sections 13500-13577 (Water 
Reclamation) and California Code of Regulations title 17 sections 7583-7586, title 17 
sections 7601-7605 and title 22 sections 60301-60355 (Uniform Statewide Recycling 
Criteria).

● Recycled water production must comply with a title 22 engineering report approved by 
the Division of Drinking Water (DDW) that demonstrates or defines compliance with the 
Uniform Statewide Recycling Criteria (and amendments).

● Recycled water must be disinfected tertiary recycled water, as defined by title 22, 
section 60301.230.

● The SSRWF must maintain compliance with the limitations in section 4.3 of this Order at 
Discharge Point 002, with compliance measured at Monitoring Location EFF-002. 

25



● The Operator will discontinue delivery of recycled water to distributors and users during 
any period in which it has reason to believe that the limits established in this Order are 
not being met. The delivery of recycled water will not resumed until all conditions that 
caused the limits to be violated have been corrected.

3. RECEIVING WATER LIMITATIONS

Surface Water Limitation
Receiving water limitations are based on water quality objectives (WQOs) contained in the 
Ocean Plan. The discharge must not cause the following in the Pacific Ocean:

● Bacterial Characteristics
o Water-Contact Standards. Within a zone bounded by the shoreline and a 

distance of 1,000 feet from the shoreline or the 30-foot depth contour, 
whichever is farther from the shoreline, and in areas outside this zone used for 
water contact sports, as determined by the Central Coast Water Board (i.e., 
waters designated REC-1), but including all kelp beds, the following bacterial 
objectives to be maintained throughout the water column.

▪ Fecal Coliform. 30-day geometric mean of fecal coliform density to not 